() Husqvama

TC 65 2024 <2024><EU><F2001X6>

FRAME
68522

Pos Part Number Description Additional Text Quantity
1 A40503001000HF Frame 1.00
2 51010086100 self-locking nut M8 Cu 2.00
3 01665080856 Hex screw EN 1665-M8x85-10.9 2.00
4 77307040041 Isolation pad 2.00
5 09000008016U0 Special screw M8x16 ISA45 self 4.00
6 81312920050 HOURMETER 1.00
7 47106003160 quick release rubber grommet 2.00
8 A40503037033 Footpeg set 1.00
9 A40003040000 Footpeg left 1.00
10 A40003041000 Footpeg right 1.00
11 54803044000 PIN FOR FOOT PED 51.5X9.8 MM FE 2.00




12 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00
13 A46003045000 Footrest spring right 2.00
14 0094032253 PIN DIN0094-3,2X25 STEEL 2.00
15 A40503002020 Subframe right 1.00
16 A40503002010 Subframe left 1.00
17 45303053000 Chain slider bottom 1.00
18 0025080306 HH collar screw M8x30 1.00
20 0025060206 HH collar screw M6x20 TX30 2.00
21 A40503094000HA Frame protector set 1.00
22 0014050123 HH COLLAR SCREW M 5X12 WS=6 2.00
23 54803092060 Bush f. frame protection 03 2.00
24 44011076200 Cable tie 200/4.6mm black 3.00
25 A40507012000 Tank support rubber 1.00




